
COMPUTER SIMULATION OF A COMPLETE 
BIOLOGICAL TREATMENT PLANT

A THESIS SUBMITTED TO 
THE GRADUATE SCHOOL OF NATURAL AND APPLIED SCIENCES 

OF
MIDDLE EAST TECHNICAL UNIVERSITY

BY

PINAR TOPKAYA

IN PARTIAL FULFILLMENT OF THE REQUIREMENTS
FOR

THE DEGREE OF MASTER OF SCIENCE
IN 

ENVIRONMENTAL ENGINEERING

JULY 2008



Approval of the thesis:

COMPUTER SIMULATION OF A COMPLETE                          
BIOLOGICAL TREATMENT PLANT

submitted by PINAR TOPKAYA in partial fulfillment of the requirements for 
the degree of Master of Science in Environmental Engineering 
Department, Middle East Technical University by,

Prof. Dr. Canan Özgen                                                        _________________
[...]
XI : Inert particulate organic material. This material is not biodegradable. It is 

flocculated onto the activated sludge. 



11

XMeOH : Metal-hydroxides. This component represents the phosphorus-

binding capacity of possible metal-hydroxides, which may be in the wastewater or 

may be added to the system.

XMeP : Metal-phosphate, MePO4. This component results from binding of 

phosphorus to the metal-hydroxides.

XPAO : Phosphate-accumulating organisms, PAO. These organisms are 

assumed to be representative for all types of poly-phosphate-accumulating organism. 

In ASM2d, it is assumed that these organisms may grow in an anoxic environment as 

well as aerobic environment; whereas in ASM2 only aerobic growth is considered.

XPHA : A cell internal storage product of phosphorus-accumulating organisms. 

It includes poly-hydroxy-alkanoates, glycogen, etc.

XPP : Poly-phosphate. It is an internal inorganic storage product of PAO.

XS : Slowly biodegradable substrates. Slowly biodegradable substrates are 

high molecular weight, colloidal and particulate organic substrates which must 

undergo cell external hydrolysis before they are available for degradation.

XTSS : Total suspended solids, TSS. Total suspended solids include both 

inorganic and organics, and are introduced into the biokinetic models in order to 

compute their concentration via stoichiometry. 

Definition of Kinetic Parameters

 Hydrolysis of particulate substrates: XS

Kh : Hydrolysis rate constant

ηNO3 : Anoxic hydrolysis reduction factor

ηfe : Anaerobic hydrolysis reduction factor

KO2 : Saturation/inhibition coefficient for oxygen

KNO3 : Saturation/inhibition coefficient for nitrate

KX : Saturation coefficient for particulate COD



12

 Heterotrophic organisms: XH

μH : Maximum growth rate on substrate

qfe : Maximum rate for fermentation

ηNO3 : Reduction factor for denitrification

bH : Rate constant for lysis and decay

KO2 : Saturation/inhibition coefficient for oxygen

KF : Saturation coefficient for growth on SF

Kfe : Saturation coefficient for fermentation of SF

KA : Saturation coefficient for growth on acetate SA

KNO3 : Saturation/ inhibition coefficient for nitrate

KNH4 : Saturation coefficient for ammonium (nutrient)

KP : Saturation coefficient for phosphate (nutrient)

KALK : Saturation coefficient for alkalinity (HCO3
-)

 Phosphorus-accumulating organisms: XPAO

qPHA : Rate constant for storage of XPHA (base XPP)

qPP : Rate constant for storage of XPP

μPAO : Maximum growth rate of PAO

ηNO3 : Reduction factor for anoxic activity

bPAO : Rate for lysis of XPAO

bPP : Rate for lysis of XPP

bPHA : Rate for lysis of XPHA

KO2 : Saturation/inhibition coefficient for oxygen

KNO3 : Saturation coefficient for nitrate, SNO3

KA : Saturation coefficient for acetate SA

KNH4 : Saturation coefficient for ammonium (nutrient)

KPS : Saturation coefficient for phosphorus in storage of PP

KP : Saturation coefficient for phosphate (nutrient)

KALK : Saturation coefficient for alkalinity (HCO3
-)

KPP : Saturation coefficient for poly-phosphate

KMAX : Maximum ratio of XPP/XPAO



13

KIPP : Inhibition coefficient for PP storage

KPHA : Saturation coefficient for PHA

 Nitrifying organisms (autotrophic organisms): XAUT

μAUT : Maximum growth rate of XAUT

bAUT : Decay rate of XAUT

KO2 : Saturation coefficient for oxygen

KNH4 : Saturation coefficient for ammonium (substrate)

KALK : Saturation coefficient for alkalinity (HCO3
-)

KP : Saturation coefficient for phosphorus (nutrient)

 Precipitation

kPRE : Rate constant for P precipitation

kRED : Rate constant for redissolution

KALK : Saturation coefficient for alkalinity

Similar to ASM1, the biokinetic models of ASM2 and ASM2d are presented in 

matrix notation. Processes included in these models are: (1) hydrolysis processes,         

(2) processes of heterotrophic organisms, (3) processes of phosphorus accumulating 

organisms, (4) processes of nitrifying organisms (autotrophic organisms) and                  

(5) simultaneous precipitation of phosphorus with ferric hydroxide Fe(OH)3. The 

process rate equations for ASM2d are presented in Table 3.3.

ASM2 and ASM2d can be used for modeling simultaneous biological phosphorus 

uptake and nitrification-denitrification. However, ASM2d will improve the accuracy 

as compared to ASM2 as it includes both nitrate and phosphate treatment.

ASM2d has some limitations. These are: (1) the model is valid for only municipal 

wastewater, (2) the wastewater must contain sufficient Mg++ and K+, (3) pH should 

be near neutral and (4) temperature is expected to be in the range of 10-25ºC [3,7].



14

Table 3.3 Process Rate Equations for ASM2d

j Process Process rate equation ρj.     ρj≥0    
Hydrolysis processes:

1
Aerobic 
hydrolysis H

HSX

HS

OO

O
h X

XXK

XX

SK

S
K

/

/

22

2



2
Anoxic 
hydrolysis H

HSX

HS

NONO

NO

OO

O
NOh X

XXK

XX

SK

S

SK

K
K

/

/

33

3

22

2
3 



3
Anaerobic 
hydrolysis H

HSX

HS

NONO

NO

OO

O
feh X

XXK

XX

SK

K

SK

K
K

/

/

33

3

22

2




Heterotrophic organisms: XH

4
Growth on 
fermentable 
substrates, SF

H
ALKALK

ALK

POP

PO

NHNH

NH

AF

F

FF

F

OO

O
H X

SK

S

SK

S

SK

S

SS

S

SK

S

SK

S

 4

4

44

4

22

2

5
Growth on 
fermentation 
products, SA

H
ALKALK

ALK

POP

PO

NHNH

NH

AF

A

AA

A

OO

O
H X

SK

S

SK

S

SK

S

SS

S

SK

S

SK

S

 4

4

44

4

22

2

6

Denitrification 
with
fermentable 
substrates, SF

H
ALKALK

ALK

POP

PO

NHNH

NH

AF

F

FF

F

NONO

NO

OO

O
NOh X

SK

S

SK

S

SK

S

SS

S

SK

S

SK

S

SK

K
K

 4

4

44

4

33

3

22

2
3

7

Denitrification 
with 
fermentation 
products, SA

H
ALKALK

ALK

POP

PO

NHNH

NH

AF

A

AA

A

NONO

NO

OO

O
NOh X

SK

S

SK

S

SK

S

SS

S

SK

S

SK

S

SK

K
K

 4

4

44

4

33

3

22

2
3

8 Fermentation H
ALKALK

ALK

FF

F

NONO

NO

OO

O
fe X

SK

S

SK

S

SK

K

SK

K
q

 33

3

22

2

9 Lysis HH Xb
Phosphorus accumulating organisms (PAO): XPAO

10 Storage of XPHA PAO
PAOPPPP

PAOPP

ALKALK

ALK

AA

A
PHA X

XXK

XX

SK

S

SK

S
q

/

/



11
Aerobic storage 
of XPP

PAO
PAOPPMAXIPP

PAOPPMAX

PAOPHAPHA

PAOPHA

ALKALK

ALK

POPS

PO

OO

O
PP X

XXKK

XXK

XXK

XX

SK

S

SK

S

SK

S
q

/

/

/

/

4

4

22

2






12
Anoxic storage 
of XPP

33

3

2

2
31112

NONO

NO

O

O
NO SK

S

S

K


 

13
Aerobic growth 
on XPHA

PAO
PAOPHAPHA

PAOPHA

ALKALK

ALK

POP

PO

NHNH

NH

OO

O
PAO X

XXK

XX

SK

S

SK

S

SK

S

SK

S

/

/

4

4

44

4

22

2




14
Anoxic growth 
on XPHA

33

3

2

2
31314

NONO

NO

O

O
NO SK

S

S

K


 

15 Lysis of XPAO )/( ALKALKALKPAOPAO SKSXb 

16 Lysis of XPP )/( ALKALKALKPPPP SKSXb 

17 Lysis of XPHA )/( ALKALKALKPHAPHA SKSXb 
Nitrifying organisms (autotrophic organisms): XAUT

18
Aerobic growth 
of XAUT

AUT
ALKALK

ALK

POP

PO

NHNH

NH

OO

O
AUT X

SK

S

SK

S

SK

S

SK

S

 4

4

44

4

22

2

19 Lysis of XAUT AUTAUT Xb
Simultaneous precipitation of phosphorus with ferric hydroxide Fe(OH)3

20 Precipitation MeOHPOPRE XSk 4

21 Redissolution )/( AKLALKALKMePRED SKSXk 



15

3.2.3. Activated Sludge Model No.3

The Activated Sludge Model No.3 (ASM3) relates to ASM1 and corrects some 

inadequacies of ASM1 [8]. Therefore, ASM3 does not involve biological phosphorus 

removal processes that were presented in ASM2 and ASM2d.

3.3. Sedimentation Tank Modeling

Sedimentation is one of the most important unit processes in activated sludge 

treatment plants. The sedimentation models are either zero- or one-dimensional, and 

either reactive or nonreactive. The following models are available:

 Zero-dimensional, nonreactive: point

 One-dimensional, nonreactive: simple1d

 One-dimensional, reactive: mantis, asm1, asm2d, asm3, newgeneral.

In simple1d, it is assumed that there are no biological reactions in the primary 

clarifiers and the settler is divided into a number of layers of equal thickness.            

Figure 3.2 shows the sedimentation model. 

Figure 3.2 Sedimentation Model

1
2
3
4
5
6
7
8
9
10bottom layer

feed layer

top layer

QrX10=QrXrecycle

(Qi+Qr)Xi QiX1=QiXeffluent



16

Following assumptions are made in this model:

 Only vertical flow is considered,

 Incoming solids are distributed instantaneously and uniformly across the 

entire cross-sectional area of the feed.

The model is based on the solids flux concept: a mass balance is performed around 

each layer, providing for the simulation of the solids profile throughout the settling 

column under both steady-state and dynamic conditions.

In the simple1d sedimentation model, the only numerically integrated variable is the 

suspended solids concentration. The concentrations of the soluble state variables are 

not changed in the simple1d model. 

The solid flux due to bulk movement of the liquid is a straightforward calculation 

based on the solids concentration times the liquid bulk velocity. The solids flux due 

to sedimentation is specified by a double exponential settling function (eq. 3.2), 

applicable to both hindered sedimentation and flocculant sedimentation conditions. 

vsj = vmax e
-rhin*Xºj – vmax e

-rfloc*Xºj        eq. 3.2

where;

    vsj : settling velocity in layer j (m/d),

    vmax : maximum Vesilind settling velocity (m/d),

    rhin : hindered zone settling parameter (m3/gTSS),

   rfloc : flocculant zone settling parameter (m3/gTSS).

Xºj = Xj – Xmin, where Xmin is the minimum attainable suspended solids 

concentration, Xj is the suspended solids concentration in layer j.

The minimum attainable solids concentration in a layer, Xmin, is calculated as a 

fraction (non-settlable fraction or fns) of the influent solids concentration to the 

settler:



17

Xmin = fns * Xin               eq. 3.3

It is subject to a maximum value specified by the user; the maximum non-settleable 

solids or Xminmax. The settling velocity is also subject to a maximum value specified 

by the user; the maximum settling velocity or vbnd.

The settling function is shown in Figure 3.3. The four regions depicted in this figure 

are explained as follows:

(I) the settling velocity equals to zero as the solids attain the minimum 

attainable concentration;

(II) the settling velocity is dominated by the flocculating nature of the 

particles; 

(III) settling velocity has become independent of solids concentration;

(IV) settling velocity is affected by hindering.

Figure 3.3 Settling Velocity vs. Concentration



18

In reactive models, biological reactions are taken into consideration and the 

Activated Sludge Models described previously may be used [8].



19

CHAPTER 4

4. DESCRIPTION OF KAYSERİ WASTEWATER TREATMENT PLANT

Kayseri WWTP is designed to treat wastewaters coming from the sewer system of 

Kayseri and has started operation in February 2004. The WWTP is built on an area 

of 367,490 m2 and serves for 800,000 E.P. with a capacity of 110,000 m3/day for dry 

weather and 215,000 m3/day for rainy weather. The WWTP includes nitrogen and 

phosphorus removal along with carbon removal. The WWTP also receives industrial 

wastewaters [9]. The flow diagram of the treatment plant is shown in Figure 4.1.

Figure 4.1 Flow Diagram of the Treatment Plant

Raw wastewater initially comes to the inlet pumping station. There are 3 pumps in 

the inlet pumping station. 

After the inlet pumping station wastewater passes through screens to separate the 

coarse particles. There are 3 coarse screening and 3 fine screening bands in the 

pretreatment stage. The screenings are delivered by conveyors to a screening press, 

Inlet 
Pumping 
Station

Coarse 
Screen

Fine
 Screen

Grit and 
Grease 

Chamber

Primary 
Sedimentation

Anaerobic 
Selector

Anoxic/Aerobic 
Tank

Final 
Sedimentation

Sludge 
Thickener

Anaerobic 
Digester

Sludge 
Thickener

Belt
Filter

Return Sludge

Excess 
Sludge

Sludge 
Disposal

Treated 
Water

Primary 
Clarifier

Selector 
Tank

Aerobic 
Tanks

Secondary 
Clarifier



20

where they are compacted. The compacted screenings are then stored in containers 

which are removed from the site periodically.

After the screens wastewater flows in 4 aerated grit and grease chambers by gravity. 

In order to support the sedimentation of grit and the separation of oil/grease, aeration 

is applied by using 3 blowers. 

Wastewater from the aerated grit and grease chambers then flows past the inlet 

venturi channel for flow measurement. There are sampling device, pH meter, 

temperature sensor and conductivity meter within the inlet venturi channel.

Following the inlet venturi channel, wastewater comes to primary clarifiers by 

gravity. Data related to the primary clarifiers are presented in Table 4.1.

Table 4.1 Information Related to Primary Clarifiers [10]

Dimensions

  Diameter (m)

  Depth (m)

32.7

2.98

Number of tanks 2

Detention time (hr) 0.75

After primary clarifiers wastewater is fed to the selector (bio-phosphorus) tank by 

gravity. Information related to the selector tank is given in Table 4.2. The aim of the 

selector tank is to provide biological phosphorus removal; therefore there is no 

aeration in this tank. Microorganisms in the anaerobic selector depolymerize 

polyphosphate storage materials and release soluble ortho-phosphate into the liquid. 

Subsequently microorganisms can take up more phosphate than they have released in 

the selector tank in the upcoming aerobic conditions.



21

Table 4.2 Information Related to the Selector Tank [10]

Dimensions

  Length (m)

  Width (m)

  Depth (m)

85

24

6.3

Volume (m3) 13,000

Number of tanks 1

Detention time (hr) 0.90

Return sludge (%) 100

The return activated sludge is given to the selector tank. The wastewater inlet is 

mixed with the return sludge by submersible agitators at the inlet chamber of the 

tank.

Passing the selector tank wastewater flows into the aeration tanks. Information 

related to these tanks is presented in Table 4.3.

Table 4.3 Information Related to Aeration Tanks [10]

Dimensions

  Length (m)

  Width (m)

  Depth (m)

140

24

6.3

Volume (m3) 20,375

Number of tanks 8

The aeration tanks are built as oxidation ditches. The dissolved oxygen in the tanks is 

measured at two points, one in the aeration zone, and the other in the anoxic zone. 



22

The sludge age is set as 25 days in order to obtain combined nitrification-

denitrification process. The required oxygen is delivered by a blower station to the 

oxic zones.

After the aeration tanks wastewater flows into the final clarifiers by gravity. Data 

related to the final clarifiers are given in Table 4.4.

Table 4.4 Information Related to Secondary Clarifiers [10]

Dimensions

  Diameter (m)

  Depth (m)

59.4

5.22

Number of tanks 4

Detention time (hr) 2

The settled sludge is discharged from the central cone by gravity via regulated valves 

to the sludge pumping station. By means of submersible pumps sludge is pumped 

partly back to the selector tank as return activated sludge and partly to the sludge 

mixing tank before the sludge dewatering unit as excess sludge.

Water clarified passes through the outlet venturi channel where pH, temperature and 

conductivity of the water are measured continuously. After the outlet venturi 

channel, treated water is discharged to Karasu River.

Primary sludge collected is pumped to the primary sludge thickener. The sludge is 

thickened by gravity and by support of the installed rake device from 4% (dry solids) 

up to 7% (dry solids). Data related to the primary sludge thickener is given in               

Table 4.5.



23

Table 4.5 Information Related to the Primary Sludge Thickener [10]

Diameter (m) 19.5

Number of tanks 1

Flow rate of primary sludge (m3/day) 590

The sludge from the thickener is pumped to the heat exchangers. The primary sludge 

is then mixed with the digested recirculating sludge at the entrance of the heat 

exchanger. The mixed sludge in the heat exchanger is pumped to the anaerobic 

digester. Information related to the anaerobic digester is given in Table 4.6.

Table 4.6 Information Related to the Anaerobic Digester [10]

Number of tanks 1

Volume (m3) 6750

Diameter (m) 21

Temperature (ºC) 37

Raw sludge (m3/day) 337

Oil/grease (m3/day) 8

Digested primary sludge is delivered to the secondary sludge thickener and the 

sludge is thickened to 4.62% (dry solids). Information related to the secondary 

sludge thickener is presented in Table 4.7.

Biogas produced in the anaerobic digester is stored in a gas storage tank or disposed 

off by burning in a flare on a stack. 



24

Table 4.7 Information Related to the Secondary Sludge Thickener [10]

Diameter (m) 19.5

Number of tanks 1

Flow rate of primary sludge (m3/day) 345

The digested sludge from the secondary sludge thickener and excess sludge from 

biological treatment are mixed in a mixing tank and delivered to belt filters. Sludge is 

thickened normally to 20% (dry solids) but may be thickened up to 35% (dry solids) 

after lime addition [11, 12, 13].



25

CHAPTER 5

5. METHODS

In this study, modeling of Kayseri WWTP was carried out by using a municipal and 

industrial wastewater treatment simulation software developed by Hydromantis Co. 

of Canada, called GPS-X. It is claimed as the world’s premier wastewater treatment 

plant simulation platform. The GPS-X uses an advanced graphical user interface to 

facilitate dynamic modeling and simulation.

By using properly calibrated GPS-X software it is possible to assess impacts of 

increased organic and hydraulic loading on an existing plant. 

The software offers options for converting an existing activated sludge plant into a 

BNR plant or provides options for testing configuration changes to affect higher 

removal rates.  Modeling can also be used to confirm if current plant operational 

strategies are appropriate. 

The impact of internal recirculation rates, sizes of anoxic and anaerobic zones on 

nitrification, denitrification and on overall treatability can be assessed. By using 

future organic and hydraulic loading estimates, GPS-X can be used to determine 

plant expansion and/or upgrade needs [14]. 

Different libraries exist in GPS-X, which are a collection of wastewater process 

models using a set of basic wastewater components, or state variables. The term 

‘state variable’ refers to the basic variables that are continuously integrated over 

time. 



26

The ‘composite variables’ are those variables that are calculated from (or composed 

of) the state variables. The process libraries in GPS-X are as follows;

 Carbon – Nitrogen (cnlib): Basic library used for modeling carbon oxidation, 

nitrification and denitrification.

 Advanced Carbon – Nitrogen (cn2lib): Similar to the carbon - nitrogen 

library, but nitrate and nitrite are modeled separately.

 Carbon – Nitrogen – Phosphorus (cnplib): Builds on the carbon - nitrogen 

library, by including models for biological and chemical phosphorus removal.

 Carbon – Nitrogen – Industrial Pollutant (cniplib): Combines the carbon -

nitrogen library with 30 undefined customizable components.

 Advanced Industrial Pollutants (cn2iplib): Combines the advanced carbon -

nitrogen library with 30 undefined customizable components.

 Carbon – Nitrogen – Phosphorus – Industrial Pollutant (cnpiplib): Combines 

the carbon - nitrogen - phosphorus library with 30 undefined customizable 

components.

In this study, Carbon – Nitrogen – Phosphorus (cnplib) Library is used and the state 

variables of this library are listed in Table 5.1.



27

Table 5.1 Carbon – Nitrogen – Phosphorus Library State Variables

The steps followed in the modeling study are explained below; 

Determination of influent wastewater characteristics:

The wastewater characteristics were obtained from Kayseri Wastewater Treatment 

Plant. The parameters that are daily measured are settleable solids, NH4-N, NO3-N, 

total nitrogen, BOD5, suspended solids, COD, PO4-P and total phosphorus. 